DOSAGE & DILUTION DIRECTIONS FOR NEONATAL ENDOTRACHEAL TUBE

INTUBATION MEDICATIONS
	Drug
	Concentration of Product
	Drug Volume
	Diluent
	Diluent Volume
	Resulting Concentration
	Dose

(mg or mcg/kg)
	Dose (mL/kg)

	Morphine
	10 mg/mL
	0.1 mL
	N/S
	0.9 mL
	1 mg/mL
	IV:

0.1 - 0.2 mg/kg
	IV:

0.1 – 0.2 mL/kg

	OR
	If morphine used: wait 3-5 minutes before administering atropine

	Fentanyl
	50 mcg/mL
	0.2 mL
	N/S
	0.8 mL
	10 mcg/mL
	IV: 

2 - 5 mcg/kg
	IV:

0.2 – 0.5 mcg/mL

	If fentanyl used: give slowly over 30 seconds, no need to wait before administering additional medications

	Atropine*
	600 mcg/mL
	0.16 mL
	N/S
	0.8 mL
	100 mcg/mL
	IV:

10 - 20 mcg/kg
	IV:

0.1 – 0.2 mL/kg

	Wait 30 – 60 seconds prior to administering suxamethonium

	Suxamethonium#
	50 mg/mL
	0.2 mL
	N/S
	0.8 mL
	10 mg/mL
	IV:
2 mg/kg
	IV:
0.2 mL/kg


All intravenous medications should be flushed with small boluses of fluid to ensure the medication enters the circulation
NOTES:
* Atropine is not always required when fentanyl is used for sedation in the intubation sequence. However if repeated doses of suxamethonium are administered, atropine use is more likely to be required as bradycardia may develop.

# Muscle relaxants should only be use in the presence of a Paediatrician /Paediatric Registrar and are CONTRAINDICATED in conditions known to be associated with difficult intubations eg: Pierre Robin sequence. Muscle relaxants are generally required for larger babies (>1500 gram) and babies who remain active despite sedation.
Continuous heart rate and oxygen saturation monitoring is the minimum requirement.
Infants < 1000 gram may only require sedation.
For children > 5 kg, intubation medications may be administered UNDILUTED.
(Special Care Nursery – Ballarat Health Services – Updated May 2010)

Adapted from RWH & MMC Premedication for Elective Intubation of Infants Documents


